
Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 1 

599 Menlo Drive 
Rocklin, California 95765, USA 
Office: (916) 624-8333 
Fax: (916) 624-8003 

Technical: support@parallax.com 
Web store: www.parallax.com 
Educational: learn.parallax.com 

Crawler Kit for the Parallax Small Robot (#30055) 

The Crawler Kit Rev B 

This kit allows your Parallax Small Robot to walk on six legs. Assembly 
takes approximately 60 minutes to complete. Before getting started, take 
an inventory of the parts in your kit. Use Fig 1 to identify each part to the 
parts list. Parallax Boe-Bot® Robot (#28132 or #28832), ActivityBot 
(#32500), ActivityBot 360° (#32600) and Robot Shield with Arduino 
(#32335) are sold separately. 

Recommended Tools 

• Small needle-nosed pliers
• Phillips #2 point screwdriver
• A sharp-tipped hobby knife,

such as an X-Acto® knife -OR- 
      A hand drill with 7/64″(2.8 mm) bit 

WARNING! 

DO NOT use electric screwdrivers 
with this kit. Please assemble using 
hand tools only to avoid damaging 
your Crawler. 

Parts List 

Item Qty Description 

A (2) Crawler Side
B (2) Servo Horn
C (4) End Leg
D (6) Rubber Feet, Black
E (4) #4 1/16” Nylon Spacer
F (2) #4 1/8″ Nylon Spacer
G (4) Extension Arm
H (2) 3/4” Hex Nylon Standoff
I (4) 4-40 1″ Hex Nylon Standoff
J (2) 4-40 5/8” Phillips Pan Head Screw
K (6) 4-40 ½” Phillips Self Tapping Screw
L (10) 4-40 3/8” Phillips Pan Head Screw
M (6) 4-40 Hex Nut
N (6) 4-40 Nylon Insert Locknut
O (2) Center Leg
P (6) 4-40 ¼” Phillips Pan Head Screw
Q (12) Plastic Screw Cover, Black
R (8) #4 .031” Nylon Washer, Large

Fig 1  J      K      L        P



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 2   

 
 
Step #1  Assembling the Crawler Sides 
 
Item Qty Description 
 
(A) (2) Crawler Side 
(H)  (2) 3/4” Hex Nylon Standoff  
(I)    (4)         1″ Hex Nylon Standoff 
(L)        (6)         3/8” Phillips Pan Head Screw 
 

 
Following Fig 2, install the Nylon standoffs (H & I) on the 
Crawler sides (A) using the screws (L). The shorter 
standoffs (H) go to the center, and the longer standoffs 
(I) are mounted by the ends. Tighten screws firmly. 
Each side panel should be a mirror image of the other. 
Before moving on position the pieces exactly as they 
appear in Fig 3 and double check your work and 
proceed to Step #2. 
 

  
 

Fig 2 Fig 3 
 

 
 

  
Step #2  Installing the End Legs 
 
Item Qty Description 
 
(C) (4) End Leg  
(K)  (4) ½” Phillips Self-Tapping Screw 
(Q) (4) Plastic Screw Cover  
 

 
Use Fig 4 as a guide to install end legs. Insert self-
tapping screw (K) through screw cover (Q) and middle 
hole of end leg (C). Screw into standoffs (I). Tighten, 
then loosen until legs can spin freely but are not floppy.  
Before continuing, position the pieces exactly as they 
appear in Fig 5. Double check your work and then 
proceed to Step #3. 

  
Fig 4 Fig 5 

 

 

L 

L 

L 

L 

H 

H 

A 

A 

L 

I 

Q 
C C 

 I   

 

K 

K 

Q 

K I 
I 

K 

C C 

I 

I I 

L 

Q 
Q I I 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 3   

 
 
Step #3          Drilling the Servo Horns 
 
Item Qty Description 
 
(B) (2) Servo Horn 

 
Use Fig 6 as a guide. The servo horns (B) need to have 
one of the outside holes enlarged. If you do not have a 
7/64” drill bit you can enlarge the hole with a hobby knife. 
When using a knife, carve from each side to keep the hole 
even. Make the hole a little smaller than the screw so that 
threads will be made when the screw goes in. Compare 
your work to Fig 7 then proceed to Step #4. 

 

 

Fig #6 Fig 7 
 

 
 

  
Step #4         Assembling Center Legs 
 
Item Qty Description 
 
(J)  (2) 5/8” Phillips Pan Head Screw 
(Q)  (2) Plastic Screw Cover 
(G)        (4)        Extension Arm 
(R)  (4) .031” Nylon Washer, Large 
(O)        (2)        Center Leg 
(F)        (2)        1/8″ Nylon Spacer 
(B)        (2)        Servo Horn 
(N)        (2)        Nylon Insert Locknut 
 

 
Use Fig 8 as a guide. Insert screw (J) through screw cover (Q). 
Next insert screw through the hole of the extension arm (G). Add 
a washer (R), another extension arm (G), then another nylon 
washer (R). Insert the screw through the hole of the center leg 
(O), and then add the nylon spacer (F). Screw into the large hole 
on servo horn (B). The screw will make its own threads going 
into the servo horn. Tighten, and then loosen until all parts can 
spin freely but are not floppy. Next screw locknut (N) onto screw 
(J) until snug against the servo horn (See Fig 9). Before 
continuing, position the pieces exactly as they appear in Fig 9. 
Double check your work then proceed to Step #5. 
 

 

 
 

 

Fig 8 Fig 9 
 

  Q J Q 
J 

G 
R 
G 

O 
R 

  G 

  G 
  R 

  R 
  O 
  F F 

J 

N 
B 

B B 

Drill 
7/64″ 

(2.8 mm) 

Ream 
Hole 

Larger 
 or 

J 

  N 
  B 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 4   

 
Step #5         Installing Center Legs 
 
Item Qty Description 
 
(K)        (2)         ½” Phillips Self-Tapping Screw  
(Q)  (2) Plastic Screw Cover 
 

 
Use Fig 10 as a guide to install the center leg assemblies 
you just built. Insert self-tapping screws (K) through screw 
covers (Q). Insert the screw through the long slide hole of 
the leg assembly. Screw into standoff (H). Tighten, then 
loosen until each leg can spin freely but is not floppy. 
Before moving on, position the pieces exactly as they 
appear in Fig 11 with the top extension arm to the left. 
Double check your work then proceed to Step #6. 
 

   
Fig 10 Fig 11 

 

 
 

  
Step #6       Connecting Ext. Arms to Legs 
 
Item Qty Description 
 
(L) (4) 3/8” Phillips Pan Head Screw 
(Q)        (4) Plastic screw cover  
(R)  (4) .031” Nylon Washer, Large 
(E)        (4)        1/16” Nylon Spacer 
(N) (4)        Nylon Insert Locknut 
 

 
Use Fig 12 as a guide. Be sure extension arms are aligned 
as shown in Fig 11. Insert screw (L) through screw cover (Q). 
Next insert screw through hole of leg (C), then through the 
large nylon washer (R), and through the extension arm (G). 
Next insert the screw through the nylon spacer (E) and 
tighten the locknut (N) from back of the extension arm. 
Tighten, then loosen, until legs can spin freely but are not 
floppy. Before moving on, position the pieces exactly as they 
appear in Fig 13 and Fig 14. Double check your work then 
proceed to Step #7. 
 

        
Fig 12 Fig 13 Fig 14 

 

 

K 
Q 

K 
K 

 Q 

H 

 H 

Q   E Q R E R L L N 

C   C 

C 
  C 

G G 

G G 

N 

Top Extension Arms must be to the left 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 5   

  
Step #7         Installing the Rubber Feet 
 
Item Qty Description 
 
(D) (6) Rubber Feet 
 

 
Use Fig 15 as a guide. 
Be careful not to bend the legs. Slide the rubber feet (D) 
onto each leg as shown in Fig 16. Double check your work 
then proceed to Step #8. 

  
Fig 15 Fig 16 

 

 
 

  
Step #8     Preparing your Robot 
 
Item Qty Description 
  
              (1) Your robot 
 
 

 
Use Fig 17 as a guide. To install the Crawler Kit, some changes must 
be made to your robot. First, remove the wheels and ball caster.  
Then, remove your control board to prevent the chance of damaging 
it during the installation, and save the screws for the final step 
 

 
                                                Fig 17 

 

 
 

 
 
 
 

D D 

D  D 

D 

D 

Servo screw tabs on outside 

If you have an original ActivityBot, remove 
the external encoders. 
 
If your robot has a 5AA battery pack or Li-Ion 
battery pack, you will need to remove it. This 
will make removing and re-mounting the 
servos easier, if needed. 
 
Next, compare your servo installation to Fig 
17.  If your servo mounting tabs are installed 
inside the chassis, they must be removed 
and reinstalled with tabs sitting outside the 
chassis. Make sure the servo head is toward 
the middle of the chassis then proceed to 
Step #9. 
 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 6   

  
Step #9         Install Crawler Sides 
 
Item Qty Description 
 
(P)  (6) ¼” Phillips Pan Head Screw  
(M)  (6) Hex Nut 
             (2)        Servo Horn Screw (from your servos) 

 
Use Fig 18 as a guide. Line up the Crawler Side 
Panels to your robot and slip the servo horn on 
the servo. Secure the Crawler panels with screws 
(P) and nuts (M). If using a 5-cell or Li-ion battery 
pack, install the rightmost screw shown in Fig 18 
with the screw-head facing inside the chassis, and 
nut connected on the outside.  
 
Re-install the servo horn screw. Compare your 
work to Fig 19-21. Confirm that the leg screws are 
secure but loose enough for the screw caps to 
slide side to side with a slight resistance. Re-
install the battery pack removed in Step #8. Close 
the screw covers then proceed to Step #10. 
 
 

 

 
Fig 18 

 
 
 

Fig 19 
 

  
Fig 20 Fig 21 

 

 
 
 
 
 

P M 
P 

 
M M 

P Servo screw 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 7   

  
Step #10      Install the Board of Education 
 
Item Qty Description 
 
  (1) Control Board 
 (1) Assembled Walker Kit  
             (4)         Screws, from your robot 
 

 
Use Fig 22 as a guide. Line up the holes in your control 
board with the standoffs on the chassis and secure in 
place with screws. Next connect the servos to the servo 
ports.  
 
Congratulations, assembly is complete! 

 
Fig 22 

 

 
 

 
Troubleshooting your Crawler 
 
Legs bind when walking 
Check all joints and loosen as needed. Joints should always move freely without being too loose. 
 
Legs hit when walking  
Improper assembly of unit or legs bent. Legs should never hit each other while moving. 
 
Legs move when not supposed to 
The servos might not be centered properly. If using servos that have an external potentiometer adjustment port, check its 
product documentation for information on how to center the servos.  
 
 

 
 
 
 
 
 
 



Copyright © Parallax, Inc. Crawler Kit for the Parallax Small Robot (#30055) V3.1 – 4/16/2018 – Page 8   

 
Modifying Programs to be Crawler-Friendly 
 
The Crawler can run almost any navigation program written for the Boe-Bot®, ActivityBot*, ActivityBot 360°, or Shield-Bot 
robots.  However, since the ground speed of a rolling wheel and the ground speed of the crawler legs may be different, 
some programs that send a wheeled robot moving a certain distance or executing a turn of certain number of degrees 
may need to be adjusted.   
 
Full example programs are available for download from the Crawler Kit product page – just go to http://www.parallax.com 
and search “30055”. 
 
Boe-Bot 
Any navigation routine for a specific maneuver can be easily adapted by changing the PBASIC program’s FOR…NEXT loop 
EndValue arguments for each set of PULSOUT commands.   
 
 
Shield-Bot 
Adapting your Arduino program is simple.  Adjust your speed and timing by changing your code’s 
servoRight.writeMicroseconds();, servoLeft.writeMicroseconds();, and delay(); commands. 
 
 
ActivityBot (original, with external encoders) 
 
The ActivityBot with external encoders cannot be used with BlocklyProp ActivityBot code directly, since the Robot blocks 
require encoder signal input.    
 
For C code, ActivityBot programs will work with Crawler Legs, but the following code must be added inside of the main 
function: 

 
drive_feedback(0); 

 
This tells your ActivityBot not to expect any encoder feedback while performing navigation maneuvers.  Commands such 
as drive_goto(); that rely on precise distances will not work properly with Crawler Legs as they require encoder 
feedback. Try experimenting with drive_speed(); and pause(); functions in your program instead to achieve the 
desired outcome. 
 
Wheeled ActivityBots use encoders for precision distance commands, but to install the Crawler kit these encoders must 
be removed.  Removing the encoders could make it necessary to re-center your servos manually, even if your robot was 
previously calibrated. If one or both of your servos keep rotating when they should be stopped, use the following code 
commands and follow the centering instructions in the product documentation for the High-Speed Continuous Rotation 
Servo (#900-00025). 
 

#include "servo.h" 
 
int main()  
{ 
servo_set(12, 1500); 
servo_set(13, 1500); 
} 

 
ActivityBot 360° (with Feedback 360° servos, no external encoders) 
BlocklyProp blocks and C libraries for the ActivityBot do not rely on external encoders for position feedback, so no 
adjustment to code needs to be made for centering the servos.  You may need to adjust Robot drive speed and Robot 
drive distance blocks to account for the difference in ground speed between the wheels and the Crawler Legs.  
 

 


	Crawler Kit for the Parallax Small Robot (#30055)


<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.6

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType true

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize false

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 1200

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 1200

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile (None)

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



